AreaNBintISEWERAULHOrity




Chairman’s Messsage

his 2019 annual report of the Easton

AreaJoint Sewer Authority isintended
to provide our member municipalities
governing bodies, municipal staff and
the public with information about the
performance of the Authority during this
past year.

This past year the Authority’s capital
spending focus has been completely
upgrading the pumping systems in our three pump stations in the
conveyance system. Also, the Authority’s professional staft has been
very active in working on many projects within the wastewater treatment
plant to continue the program of updating the facilities, to meet the
requirements of the PA DEP and EPA, and to improve the efficiency
of the plant. The projects completed in 2019 are reported within this
document.

The financial status of the Authority continues to be strong. Over the
past several years our capital spending has been high as we continue to
work on replacing or rebuilding much of the equipment which has been
in operation for 20+ years in a harsh environment that is typical with
any wastewater treatment plant. For the last couple of years the cost of
operating the plant has been at or slightly below budget.

I thank the management and staft of the wastewater treatment plant and
our professional consulting group for their commitment and dedication
in operating the plant in a safe and effective manner so as to carry out our
mission. And finally, I thank our Authority members who volunteer their
time towards carrying out our mission in the interest of the communities
they represent. Also, we are all proud of doing our part in making the
Delaware River the “2020 River of the Year”.

Richard Marzuoli
Chairman

Mission Statement

EAJSA delivers exceptional value to our member
municipalities through our high quality and reliable
wastewater services. ~We will meet the need and
expectations of our stewardship that protects and preserves
water resources for current and future generations.

EAJSA Board Members

Richard Marzuoli (Easton) - Chairman
Robert A. Lammi (Palmer) - Vice Chairman
James McGowan (Wilson) - Treasurer
Stephen Riegel (Tatamy) - Secretary
Robert Blanchfield (Palmer) - Member
David Hopkins (Easton) - Member
Paul James (West Easton) - Member
Joseph Mauro, Jr. (Easton) - Member
Charles Peterson (Easton) - Member
John Van Arman (Easton) - Member
Timothy Weis (Forks) - Member
Robert Werner (Easton) - Member

Professional Staff

Consulting Engineer - SC Engineers
Solicitor - McFall, Layman & Jordan, P.C.
Accountant - John Schimmel
Auditor - Palmer & Company
IPP Manager - Alexandria Hoffman
WWTP Superintendent - Charles Wilson
Secretary to the Authority - Barbara Kipp




Member Municipalities

The municipalities who are members of the EAJSA include: The City of Easton; The Boroughs of Wilson, West Easton, and Tatamy;
and the Townships of Forks and Palmer. Wastewater also comes from portions of the Borough of Glendon and the Townships of
Bethlehem, Lower Nazareth and Williams who are non-members. In 2020, the Borough of Stockertown is scheduled connect to the
EAJSA system as a non-member. The total population served is approximately 74,000.

Industrial Pretreatment Program

The Easton Area Joint Sewer Authority (EAJSA) Industrial
Pretreatment Program (IPP) was initiated as part of an EPA
requirement to monitor and control Industrial Users of the wastewater
system and the Wastewater Treatment Plant (WWTP) that may
discharge toxic unconventional or unusually strong wastewater. The
EAJSA’s IPP was approved by the EPA and initiated in 1984. The goal
of the program is to prevent interference with the WWTP operations,
pass-through of pollutants, sludge contamination and exposure of
workers to chemical hazards. The Program is managed by Alexandria
Hoffman and currently has 35 permitted Industrial Users, with 26
obtaining 100% compliance in 2019.

The IPP sampling and analysis is being performed by M.]. Reider
Associates, Inc. This monitoring is necessary to assure that the Users
are meeting the regulations set by the EPA and/or Authority.

The main goal of the EAJSA IPP is to create a program that allows for
growth in the service area in a sound environmental manner. Over the
past year, the Program has taken a strong initiative to educate Users
concerning the effects of their discharge, keeping them informed of
current regulations and changes: leading to compliance and WWTP
optimum performance.

This program is totally funded by the permitted Industrial Users.

ST




Major Projects/Studies

C Engineers is the Authority’s consulting engineer with Jeff
Morgan being the principal engineer for the Authority’s facilities.

Over the past several years the Authority has been in capital project
mode. There are three reasons for this. The first was to continue
the program of updating the plant which was built in the 1950s

and expanded in the 1970s and 1980s. The second was to meet the
requirements of the PADEP and EPA and the third was to improve
the effectiveness and efficiency of the Wastewater Treatment Plant
(WWTP) and three major pumping stations.

Major Capital Projects Completed in 2018 - 2019 and 2020 Carry
Over

The Authority’s conveyance system consists of the three (3)
wastewater pumping stations commonly referred to as the: South
Delaware Drive, Second Street and Lehigh Drive Pumping Stations.
These three stations are a wet well/dry pit type, over 60 years old
and have been modified over the years. The South Delaware Drive
Pumping Station is rated for 25 MGD and has six (6) pumps, the
Second Street Pumping Station is rated for 22 MGD and has five
(5) pumps and the Lehigh Drive Pumping Station is rated for 3.6
MGD and has three (3) pumps. Two of these three stations receive
combined sewer flows and all three stations receive elevated loadings
of flushable wipes, rags and fats, oils and grease (FOG). All of
these stations have also experienced flood conditions. All pumps

at all three stations were vertical line shaft type pumps. In order to
eliminate the operations and maintenance issues associated with
frequent pump blockages, air-bound conditions and flooding the
Authority completed a project which included replacement of all
existing pumps at all three stations with new ABS/Sulzer dry pit
submersible pumps with the contra-block impeller system. These
new pumps run quietly, have significantly reduced operations and

maintenance issues, can be easily dismantled and cleaned in the
rare case of blockages and have been extremely well received by
the management and staff who maintain them. The project also
included the following work at the three stations: architectural
improvements, HVAC upgrades, new monorail systems, hatches,
piping, valves and gates, underground station influent piping
and wet well modifications and related electrical upgrades

and improvements. This was a complex project because the
wastewater had to continue to be pumped while the work was
being done. The total construction cost for this project was about
$5,825,000.00 and was paid with funds from the Authority’s 2015
Bond Issue.

Another major project completed in 2019 was the Equipment
Upgrade Project at the WWTP. This project consisted of the
replacement of the primary effluent pumps, valves, piping and
controls and other pump room modifications in the WWTP
Control Building; the replacement of the polymer system, utility
water booster pump and other building modifications in the
Sludge Thickening Building; the removal of the polymer system
from the Chlorine Building; the construction of a new Chemical
Building near the Final Clarifier Flow Division Box to house a new
polymer system and the relocated ferric chemical system and all
related piping modifications; rehabilitation of the three (3) Final
Clarifiers; the replacement of various slide gates at the Screening
Facility; structural modifications to the masonry building walls
of the Centrifuge Building; and all related rehabilitation and
electrical work associated with the project. The total construction
cost for this project was about $1,950,000.00 and was paid with
funds from the Authority’s 2015 Bond Issue.

In addition to the major projects described above, there were a
number of smaller projects that were funded out of the annual




capital budget of the Authority. During 2019, roughly $237,000
in smaller projects were funded by the Authority’s annual capital
budget. One of these projects was an issue at the Second Street
Pump Station where bubbles were seen in the Lehigh River in the
vicinity of 16-inch force main from this station which were the
potential sign of a leak in the pipe. The Authority spent $39,335
for the underwater investigation, cleaning, leak detection,
inspection and video of the 16-inch force main from the Second
Street Pump Station located in the Lehigh River (which was
installed in 1928) as well as the depth of cover survey for both the
16-inch and 24-inch (installed in 1978) force mains for this station
located in the River.

During early 2020, the Authority spent $120,470 from its annual
capital budget for the underwater emergency repair of this
16-inch force main. In general, the repair included excavating
under a 14 foot section of the force main to a depth of about
two feet, cleaning all the debris from the existing 10 foot long
by % inch wide crack in the pipe, cleaning/brushing/scraping
the cracked portion of the pipe to a white metal condition,
wrapping the cracked portion of the pipe two times with a primer
material and 12 times with a repair material which cures in
water at temperatures above 40 degrees Fahrenheit, covering the
repair area with a jacket and running hot water through it and
performing a video inspection of the pipe repair after the repair
material cured.

Ongoing Studies and Design Engineering Work

In 2016, the Authority authorized a study to determine the
opportunities available to turn the plant’s biogas, which is burned
in two boilers or flared most of the year, into usable energy. In
2017, a study was done to determine how much high strength
waste was available in the region to be added to the plant’s
digesters to produce more biogas thus a greater energy generation

opportunity. In 2018 - 2019, with the information gathered

from these studies along with a pilot FOG (fats, oils and grease)
study which was completed by Manhattan College, the Authority
completed a conceptual design report which included equipment
and economic evaluations, drawings and a technical memo and
will be used as a basis for final design, preparation of contract
documents and permits for the project if the Authority decides to
move forward with the project.

During 2019, the Authority reviewed a proposal from Hazen for
engineering services for the detailed design of a FOG Receiving/
Pre-treatment Facility, Combined Heat and Power System, and
Digester Mixing System. The Authority decided to hold off on
approval of Hazen’s proposal until potential funding options for
this project were investigated further. During 2020, the Authority
has applied for a PA Department of Community and Economic
Development - Alternative and Clean Energy Program Grant to
potentially cover a portion of the cost of this project.

During 2019, plant management reported to the Authority

that certain improvements at the Authority’s three pumping
stations, such as new, larger, non-clogging pumps and wet

well mixing systems, have resulted in more rags and inorganic
debris being conveyed to the WWTP. This greater volume of
rags and inorganic debris was expected upon completion of the
pump station improvements. This material is making its way

to the primary clarifier sludge pumps and the digesters causing
blockages, additional maintenance activities and increased repair
costs. The existing plant headworks screening equipment, which
removes rags and inorganic debris from the plant influent, is
about 20 years old and has an approximate removal efficiency of
35%. The Authority has undertaken a study with BCM Engineers